TamiyaBase Model Datasheet

M1025 Hummer (58154)

All data from www.TamiyaBase.com

Model data

Model number: 58154
Tamiya M1025 Hummer 58154
Model name: M1025 Hummer
Scale: 1/10
Chassis:

TA01

 

Release date: 15 Jun 1995
Last year available: 1999
Price at release date: 19740 Yen
Type of model:  Military
Body type:  ABS

Dimensions and weight

Overall length: 396 mm
Overall width: 205 mm
Overall height 162 mm
 Wheelbase: 280 mm
Tread/track front: 172 mm
Tread/track rear: 172 mm
Ground clearance: mm
Weight ready to run: 1.88 kg

Paint codes

Main body color(s) 817018176481765

Technical

Gear ratio (lowest): 1,27 :1
Standard pinion: (module/teeth)
Motor in kit:

Part no: 17435034
Description: RS-540S

Speed controller in kit

Part no: na
Description: NA

Suspension type, front:

Double wishbone

Suspension type, rear:

Double wishbone

Damper type, front:

Part no: 50519
Description: C.V.A. MINI SHOCK II

Damper type, rear:

Part no: 50519
Description: C.V.A. MINI SHOCK II

Tyre, front:

Part no: 19805497
Description: JEEP WRANGLER TYRE

Tyre, rear:

Part no: 19805497
Description: JEEP WRANGLER TYRE

Wheel, front:

Part no: 19335205
Description: WHEELS (4 PCS)

Wheel, rear:

Part no: 19335205
Description: WHEELS (4 PCS)

 

 

Parts

All parts according to Tamiya Guide books, Tamiya manuals and Tamiya parts listings.
5 digit Spare Parts   7 digit Spare Parts

50038 TOOL SET

50186 SILICONE INSULATED WIRE

50197 SNAP PIN SET

50354 16T, 17T AV PINION GEAR SET

50355 18T, 19T AV PINION GEAR SET

50356 20T, 21T AV PINION GEAR SET

50380 E-RING SET

50473 HI-TORQUE SERVO SAVER

50529 4WD PLASTIC GEAR

50554 TA02 REAR UPRIGHTS LTD STOCK

50573 2X8mm TAPPING SCREW x 10

50575 TAPPING SCREWS, 2.6X10mm (5PCS)

50576 3mm GRUB SCREW x 10

50577 3X10mm TAPPING SCREW x 10

50582 3X14mm STEP TAPPING SCREW x 5

50583 3X15mm TAPPING SCREW x 10

50586 3mm WASHER x 15

50592 5mm BALL CONNECTOR x 10

50594 2X10mm SHAFT x 10

50597 DAMPER O-RING (RED) x 10

50599 W PARTS FOR 50519

50600 OIL SEAL FOR 50519 x 6

50602 DIFFERENTIAL BEVEL GEAR

50642 FWD TOURING CAR E PARTS (MECHANISM DECK)

50643 TA02 & FWD TOURING CAR DRIVE SHAFT SET

50645 TOURING CAR 17mm THRUST WASHER x 4

53008 4 X 1150 SEALED BEARINGS

53025 SILICONE DAMPER OIL SOFT

53026 SILICONS DAMPER OIL MEDIUM

53027 SILICONE DAMPER OIL HARD

53029 2 X 1150 SEALED BEARINGS

53030 4 X 850 SEALED BEARINGS

53042 BALL DIFF GREASE

53056 PIN TYRE WHEEL ADAPTER

53068 RS540 SPORT TUNED

53070 BALL DIFP. SET

53071 TORQUE SPLITTER

53072 DIFF BALL/PLATE SET

53073 BALL BEARING SET

53079 MANTA RAY PROP SHAFT SET

53095 3X10mm TITANIUM TAP SCREW

53098 4WD STAINLESS SUSP SHAFT ST

53124 3mm TUNGSTEN DIFF BALL SET

53141 4WD TOURING/RALLY LIGHTWEIGHT KING PINS

53142 4WD RALLY & TOURING CAR ALUMINIUM MOTOR MOUNT

53144 4WD/FWD TOUR./RAL.BUSHING/BALL CONECTOR

53155 LOW FRICTION ALUM. DAMPER (PAIR)

53164 4WD TOURING & RALLY HOLLOW CARBON SHAFT

53200 4WD FRONT ONE WAY DIFF UNIT

53217 1/10 HARD JOINT CUP (BALL DIFF)

53219 TOURING CAR ALUMINIUM PRESURE PLATE SET

 

10005574 A PARTS

10005575 B PARTS

10005576 D PARTS

10005577 E PARTS

10335100 CHASSIS

10445572 UPRIGHT (2 PCS)

10555015 1150 PLASTIC BEARING

11055640 INSTRUCTIONS

11805172 SPEED CONTROL COVER

13485039 PROP SHAFT

14305125 MOTOR PLATE

15365001 ANTENNA ROD

17435044 540 MOTOR

19005467 H PARTS

19115068 K PARTS

19335205 WHEELS (4 PCS)

19335206 BODY

19405668 PRESSURE PLATE

19405830 SCREW PIN BAG

19415163 METAL PARTS BAG A

19415164 METAL PARTS BAG B

19415165 METAL PARTS BAG C

19415166 METAL PARTS BAG D

19415167 METAL PARTS BAG E

19415176 SPEED CONTROLLER BAG

19445529 TIRE (4 PCS)

19495217 STICKER

19805368 GEAR BOX JOINT BAG

19805369 WHEEL AXLE

19805385 RUBBER BUSHING

 

 

 All data from www.TamiyaBase.com